©
AARDVOLF DC POWERED VACUUM LIFTER

Model: ARGL - 500

ASSEMBLY DIAGRAM
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PARTS LIST
No. Code Name Part Qty. No. Code Name Part Qty.

01 | ARGL500-001 | Adaptor 01 30 | ARGL500-030 | Locking Arm 01
02 | ARGL500-002 | Pan head cross recess screw M4*10 08 31 | ARGL500-031 | Locking Base 01
03 | ARGL500-003 | Pan head cross recess screw M4*10 24 32 | ARGL500-032 | Hexagon Socket Head Cap Screw M10*80 03
04 | ARGL500-004 | Pan head cross recess screw M4*10 06 33 | ARGL500-033 | Hand Knob M6 (Female Thread) 02
05 | ARGL500-005 | Battery 01 34 | ARGL500-034 | Stop Guide 01
06 | ARGL500-006 | Bracket Battery 01 35 | ARGL500-035 | Body Locking 01
07 | ARGL500-007 | Fitter 01 36 | ARGL500-036 | Spring 01
08 | ARGL500-008 | Elbows G3/8 02 37 | ARGLS500-037 | Rotate Plate 01
09 | ARGL500-009 | Bracket Fitter 01 38 | ARGL500-038 | Locking Pin 01
10 | ARGL500-010 | Cover Base 04 39 | ARGL500-039 | Hexagon Socket Head Cap Screw M4*15 01
11 | ARGL500-011 | Slide Valve 01 40 | ARGL500-040 | Nut M25 01
12 | ARGL500-012 | Bracket Slide Valve 01 41 | ARGL500-041 | Vaccum Tank 01
13 | ARGL500-013 | Cover 04 42 | ARGL500-042 | Connection G1/8 - B34 02
14 | ARGL500-014 | Divider 02 43 | ARGL500-043 | Rotate Pin 01
15 | ARGL500-015 | Elbows G1/4 09 44 | ARGL500-044 | Hexagon Socket Countersunk Head Screw M8*20 06
16 | ARGL500-016 | Frame 01 45 | ARGL500-045 | Alarm 01
17 | ARGL500-017 | Extension Bar 04 46 | ARGL500-046 | Check Valve 01
18 | ARGL500-018 | Suction Cup @310 04 47 | ARGL500-047 | Fitting G1/4 08
19 | ARGL500-019 | Bracket 04 48 | ARGL500-048 | Motor 01
20 | ARGL500-020 | Pad Sensor 01 49 | ARGL500-049 | Spring 24
21 | ARGL500-021 | Sensor 02 50 | ARGL500-050 | Circuit 01
22 | ARGL500-022 | Cover Sensor 01 51 | ARGL500-051 | Pan head cross recess screw M5*10 08
23 | ARGL500-023 | Hexagon Socket Head Cap Screw M6*15 02 52 | ARGL500-052 | Battery Test Button 01
24 | ARGL500-024 | Pin @15.5 04 53 | ARGL500-053 | Power Button 01
25 | ARGL500-025 | Pin 04 54 | ARGL500-054 | Green Signal Light 01
26 | ARGL500-026 | Bush 24 55 | ARGL500-055 | Red Signal Light 01
27 | ARGL500-027 | Hexagon Socket Head Cap Screw M8*30 24 56 | ARGL500-056 | Battery Gauge 01
28 | ARGL500-028 | Plastic Plate 01 57 | ARGL500-057 | Pressure Gauge 01
29 | ARGL500-029 | Hook 01 58 | ARGL500-058 | Cover Plate 01




